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Test Report
He = .
REmS: 202207012
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
+ & A R FEFR R BS: TJC20041-nYI&TJC20041-nRP Series
Sample Name Connector Part No:
- HILAXBEFTHERRAR RS ) :
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No. : TJC20041-nY&TJC20047 Series
4 =t L& A AL AR 5 8510985 ekt B4 2022/5/10
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 55pcs Test Periods 2022/5/10~2022/6/10
W i 5 = SRR E ‘ 5
Test Location S M ke Test Conditions 24.5°C, 56.1%RH
ERRE AT RINITCIRAS.
Sample State |No Damage on surface of test sample in front of test.
KR |HIERETEPS41204G.
Tested Basis | Test According to product specification PS4120.
TSRS -
Test instrument:
Fs IXERRTR RERS HTEAXH
No. Instrument Name Instrument No. Valid date to
2 1M
1 . RERL SY-EG135 2023/4/30
Resistance Meter
TR
2 BT SY-FC030 2022/11/30
Ergometer
PNy
3  PEADNEAL SY-FG024 2022/7/30
Universal tensile testing machine
SIERERNEE
4 Temperature & Humidity Cycling Chamber SY-TAT10 2022/12/30
SERERRIeE
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SIEREMNEE
6 Temperature & Humidity Cycling Chamber SY-TAT17 2023/2/28
RIS
! Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2023/3/30
N R T
8 slaia SY-Z011 2022/7/30
Salt spray Chamber
HERERS
9 Data Acquisition Unit SY-TA106 2023/4/30
E=Es=l=—pvai== N
10 CREERUR SY-EG133 2023/4/30
Multi range DC power supply
EahiRaa
i Electric vibration table TC-FG018 202217130
T
12 ,g%it;ﬁt—.ﬁt& = TC-FG023 2022/7/30
Fall concussion test-beds
13 . ﬁ&ﬁ.ﬁ{ . TC-EG142 2022/12/30
Transient breaking instrument
BReRE R ELASNIEA
14 Aptitude AC/DCVoltage resistance SY-EG062 2023/6/30
=
=HA

1. IRERE RN ERE TR, BOEWTH, RERM. RO RETHH., T WEAEFTY.

2. FRERREESREFANHEIMRS, RENBXUFRENFREL.
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Test Result

R

RERS: o=.
Report No. 202207012 FIBWS: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRES HIRER SRR i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMGRENERREER, MiE
B v FEREWERNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear);mce BEER: (200~300) Ix 001~005 2&BHFREXREM. Sk . XA ;ass ;ass
Lamp: (200~300) Ix RO B rB 5 R B SRR
BiiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SBIRETEL S EREINE S, MEREEA
B EoENS, MREERKT25
mm/min..
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
load required to make the post start
. moving from the wafer shall be
6.1.4 Pi??’elitlemntji?)n measured. (Testing speed: <25 001~005 stEMFEXEES: 14.7N Min RHIE N T &
. force mm/min.) For other type: 14.7N Min | = TR | pass
GBI/T 5095.8 Method 15a / EIA-364-
29B
REdR
| AR
MRS KEEE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 38.6 39.7 37.7 - - - - - - - 39.7 37.7 38.7
HEEEN
Post Sample2 34.8 35.1 37.2 - - - - - - - 37.2 34.8 35.7
retention
force (#{i Sample3 35.3 36.8 37.0 - - - - - - - 37.0 35.3 36.4
Unit:N)
Sample4 34.3 36.8 38.1 - - - - - - - 38.1 34.3 36.4
Sample5 38.8 354 36.7 - - - - - - - 38.8 354 37.0
PE A
Name of instrument
equipment
T RERL 1R B
Universal tensile testing machine
%03 0T, 320 |




Lo

Test Result

% R

RERS: a.
Report No. 202207012 FI®RS: CWBDZ-QR-QC-123
Fs KNI E M F e 75k RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMRENTREER. M
8 _ \ FEEEZmERNTR.
Checking by eyes Plastic part: smooth and flat
WA 1.0 L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear’;nce FERA:  (200~300) Ix 006~010 2eRHEFREELSM. | . KM Pass Pass
Lamp: (200~300) Ix R RIM IR K FB % B AR R S A
BmEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EEEEGFRLBMS L LA,
MENE S5 M ik Fir 3 BT B R = -
#Iﬁ!“%i{g‘ﬂ:‘—ﬁ})\lﬁ%?lﬂjj#—%wﬁ%ﬁﬁﬁ'ﬁ ﬂﬁ&:‘tﬁi@?&%ﬁ IDC Conn.
B, MAEE AKX F25 mm/min.. AWGH28
Pulling load shall be applied to a T ak : —
FEEIIisksaEEF |correctly crimped contact and a wire. g;gzﬁcoz.m?tf : t(?n3|f)1r;. 184N7N A
6.1.5 Crimp tensile | The load required to pull the wire out of 006~010 ertical tension 11 ZRMIENTER =
. AWGH#26 Pass
strength the contact or break the wire shall be o . .
measured. (Testing speed: <25 k¥ 8K Horizontal tension:
mm/min.) 14'7N, . o
GBIT5095.8 Method 16d / EIA-364- EHKT)Vertical tension : 11.8N
08B
KRN BEEE
Result of test or range of numerical value
mA .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
K AWG#26 28.0 31.8 30.7 28.7 29.3 31.8 28.0 29.7
Horizontal . . . . - . . .
E8 AWG#26 13.2 14.3 13.2 13.8 131 14.3 13.1 13.5
Vertical - . . - - . . .
LERRE B
Name of instrument
equipment

HEMAt

Ergometer
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Test Result

RELS 202207012 18RS CWBDZ-QR-QC-123
Report No. :
Fs KNI E MR GHFE HRRS HRER HERYE “Hig
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMGREANEREER. M
P FFEEFNERNER.
SR Plastic part: smooth and flat
Checking by eyes surface without discolor,
WA 1.0k broken, crack, and distortion,
Eyesight: > 1.0
6.1.1 Appﬂ;?[;nce Egﬂe;ls:lg (200~300) Ix 011~015 ztﬁCEﬁ:ﬁﬁ%%‘fﬂ\ R AN Pilss Pilss
Lamp: (200~300) Ix BA B NI R SRR
BMES: (0.3~05) m A,
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage,
etc.
3B B B F R FLEE/\DCRRERERS
ShAEESEMEmAMK L, NEERiE
AN ERRE O RERELE 1, M
iﬁﬁ§$*$25 mm/min. Header(Relay Non-Lock Side)®
A housing with crimped/IDC contacts pee | R s e <
and a header shall be mated and No.ofpelegs | LTI “’M“‘"im >
unmated on the mating axis. Initial Bpime | ntas) Bt ited
- insertion and withdrawal forces and 2.4p0 3430 450 4580
EE””}E)\ﬁE withdrawal force at 30th shall be
Ir?:S:tian measured. (Testing speed: <25 i done S e N
616 force and mm/mln) 011~015 2-10P0 63 TN# 9.8Ne 9. 8N¢ gﬁ%ﬁﬁm?% ;laSS
- GBIT 5095.7 Method 13b / EIA-364-
W|thdrawa| 13B 11~15P¢ 73 5N# 13.7N0 13.7N9
force :
KNERSHIEEE
Result of test or range of numerical value
B {IUnit: N
Ilfia Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Tttt T th T th Tt T th / / /
Appearance No damage. No damage. No damage. No damage. No damage.
HREAN
Insertion 18.9 13.8 17.7 15.1 16.4 18.9 13.8 16.4
3pi 1st(Max)
in N
Nopn. | ERIRHE S
Lock Retention1st( 17.0 15.7 15.3 12.4 13.8 17.0 12.4 14.8
Side Min)
E30xIKE N
Retention30st 11.5 11.6 12.7 10.7 9.8 12.7 9.8 11.3
(Min)
5T 20




B W % R
Test Result

WERS: 202207012 FI&RmS: CWBDZ-QR-QC-123
Report No. e

BN
Insertion 19.8 21.5 16.6 184 19.3 215 16.6 19.1
1st(Max)

3Pin | EXIREAH
Lock | Retentiontst( 19.9 20.6 215 18.0 213 215 | 18.0 20.3
Side Min)

F3I0RKE A
Retention30st 15.1 15.5 17.1 134 16.8 17.1 13.4 15.6
(Min)

R EBIR
Name of instrument
equipment

T3 RERIFTIABEAL

Universal tensile testing machine
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Test Result

R

RERS: a.
Report No. 202207012 FI®RS: CWBDZ-QR-QC-123
Fs KNI E MR ERGE RS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appearance BBER: (200~300) Ix 016-020 2&ERERHRELHM. S . XA I:ass I:ass
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BuiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
mEEESR, RREERERL, BR
100 mA; FHEBIERETIERT: RMA
(10~55~10) Hz, FMEIFETEA1
54, IRIE1.52 mm. JEXYZ=SMIERT
R edthom T TR
foﬁ]oe Cr? nn?bc;'rgnszof; t"a ns ef;n a0 Appearance: no damage.
kG owng vibration condions, for $EREBIE: 20mQ Max. . &
- o LR =
6.1.7 Vibration period of 2 hours in each of 3 mutually 016-020 Contact resistance: 20ma Max. ERBIBN T % Pass
perpendicular axes, 100 mA current Uy
; FE R AR R iE): 1usec Max
shall be applied. Current interruption: 1usec Max
Frequency: (10~55~10) Hz/min. ption- Ty
Cycling time: 1min.
Amplitude: 1.52 mm.
GBIT 5095.4 Method 6d / EIA-364-
28D
KRN BUEEE
Result of test or range of numerical value
II:ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Feitifh Feitifh Fiiifs Feitifh Feitifh
e A | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
N
Appearance i i it i i
. 5117 24P 17 24P 24P
HEE | 016-020 No damage. No damage. No damage. No damage. No damage. / ! !
Bt H T B 1)
Current interruption 016-020 <Tps <Tps <Tus <Tps <Tps / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 6.5 6.3 6.2 - - - - - - - 6.5 6.2 6.3
Sample2 5.8 5.9 6.2 - - - - - - - 6.2 5.8 6.0
RIEET | Sample3 6.4 6.0 5.8 - - - - - - - 6.4 5.8 6.1
JERRER R Sample4 5.9 6.2 6.0 - - - - - - - 6.2 5.9 6.0
Contact
resistance Sample5 6.3 6.0 5.8 - - - - - - - 6.3 5.8 6.0
(&L
Unit:mQ) Sample1 7.2 7.7 71 - - - - - - - 7.7 71 7.3
Sample2 6.9 6.9 71 - - - - - - - 71 6.9 7.0
RIE | Sample3 75 7.2 6.8 - - - - - - - 7.5 6.8 7.2
Sample4 6.7 6.9 7.2 - - - - - - - 7.2 6.7 6.9
Sample5 7.3 7.0 6.8 - - - - - - - 7.3 6.8 7.0
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter
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Test Result

RERS: a.
Report No. 202207012 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. _ A = =] a
6.1.1 Appearance iel:l 3 (200~300) Ix 016-020 iﬁ}%#ﬁﬁjﬁ%ﬁ\ At . 9&5}1 Pass Pass
Lamp: (200~300) Ix EHHRIRL R B R RS S R
BmEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
ERSRMEEL, BXYZZHER A EEHE
3R (B8R, EMREIZRELL
100 mAHE R,
HEIEREE : 490 m/s2
FREATE: 11 ms
Mate connectors and subject them to the
following shock conditions, 3 times of S FTHRfA
AT shock shall be applied for each 6 Appearance: no damage. 3 =
. 016-020 e 4 e g 4k T =
618 Shock directions along 3 mutually B 7% SRR (] 1usec Max ARBBA TR Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490 m/s2
Duration: 11 ms
GBIT 5095.4 Method 6c / EIA-364-
27B
ML R REEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Tt Fints Tt Tt
. iR3ugr | 016-020 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
e | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
XEREE B
Name of instrument
equipment

HEREE

Shock test system
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RERS: a.
Report No. 202207012 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. ~ A =] (=)
6.1.1 Appearance ekl 3 (200~300) Ix 011~015 iﬁﬁﬁﬁﬁjﬁ%ﬂa\ s 9&5}1 Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
AF 100X B3R EHREIR 500K . o
UBAWIORMBEAROR, P —
TP cycles for mating and unmating tes Appearance: no damage. N
6.1.9 Durat;ilit at the speed of 10 cycles per minute 011~015 SERIESMR: 20mQ Max HRHIEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- : ax. ass
Contact resistance: 20mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Tt Fints Tt Tt
. gy | 011-015 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
swre | 011-015 Feitifh Feitifh Fiiif5n Feitifh Feitifh / / /
waln No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 6.6 6.3 5.7 - - - - - - - 6.6 5.7 6.2
Sample2 6.0 6.3 6.3 - - - - - - - 6.3 6.0 6.2
RIEHT | Sample3 59 5.6 6.1 - - - - - - - 6.1 5.6 59
FEAmER PR Sample4 6.5 6.4 5.8 - - - - - - - 6.5 5.8 6.2
Contact
resistance Sample5 5.8 5.9 6.2 - - - - - - - 6.2 5.8 6.0
(B
Unit:mQ) Sample1 6.9 6.7 71 - - - - - - - 71 6.7 6.9
Sample2 7.2 7.3 7.0 - - - - - - - 7.3 7.0 7.2
RIEF | Sample3 7.4 6.8 6.9 - - - - - - - 7.4 6.8 7.0
Sample4 75 71 7.3 - - - - - - - 7.5 71 7.3
Sample5 6.9 7.3 7.0 - - - - - - - 7.3 6.9 71
PEd- =
Name of instrument
equipment

HEM AT

Ergometer

BRI

Resistance Meter

%10 7T, L 20 1T
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Report No 202207012 FI®RS: CWBDZ-QR-QC-123
Fs mE &M S Bk 75 5 HRRS HRER HERBUE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERNGRENTRAEER. ME. FF
Checking by eyes BRI 2R .
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
SR a0 distortion, etc. & &
6.1.1 BEER: (200~300) Ix 021-025 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, St . TAEXN Pass Pass
EMEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (O' 3~0 ;5) m Metal part: bright and even surface
GpBIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
’ ethod 1a physical damage, etc.
FRECRAPREERR S, /N TR B B T
s |
Mate connectors with dry circuit to test 10mQ Max. (Initial) R &
6.2.1 r;(i)sr;;ancée contact resistance 021-025 20mQ Max. (Final) HRHRA TR Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
45 SR e BESE R
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
3R o o o o o
Fints Fints Fints Fints Fints
App::ran 021-025 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 5.6 5.8 6.3 - - - - - - - 6.3 5.6 5.9
JERREEIE
Contact | Sample2 6.6 6.7 5.8 - - - - - - - 6.7 5.8 6.4
resistanc
e(BfiL Sample3 6.3 5.4 5.8 - - - - - - - 6.3 5.4 5.8
Unit:mQ)
Sample4 6.0 6.6 5.3 - - - - - - - 6.6 5.3 6.0
Sample5 5.9 5.6 6.2 - - - - - - - 6.2 5.6 5.9
R4
Name of instrument
equipment

Rt

Resistance Meter

11 W, 3t

20 7T
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Test Result

*Flf:fﬁﬁ; 202207012 #1852 CWBDZQR-QC-123
Fs I B M EHRFE RS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERMGRENTRAEER. ME. FF
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
E es.ighi' >1.0 without discolor, broken, crack, and
shap [oyeSOn® = - distortion, etc. & &
6.1.1 BEER: (200~300) Ix 021-025 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, S . THAEXN Pass Pass
ENUEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m Metal part: bright and even surface
GFéIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
’ ethod 1a physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCH [E#A T
“eEE  [Apply a voltage of 500V DC between . . ~
6.2.2 Insulation |adjacent contacts and between 021-025 1388 :\\/I/Ig I\l\::: éFIir::gla)l) ERBWBIN TR I:ass
resistance |contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SREEAL 4 2 18]Sk th 4k < [E] 501000V
AC (BHE) ,RERIMAREBESE
AL B8 1min.
fitea[E  [Apply a voltage of 1000V AC (rms) SN TEEFFIMIK A
6.2.3 Withstand [and leakage current of 1mA between 021-025 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(BAIUNItMQ)
it & Tttt Tttt T 15t T 15t T 15t / / /
Withstand voltage No damage No damage No damage No damage No damage
BEER e

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester

%12 v, 20 1
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Report No. 202207012 FigmS: CWBDZ-QR-QC-123
Fs mE MR GRFE HRRS MIEER HERBUIE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

a5l 1ERMRENTASER. ME. FF
Checking by eyes HREMIEAHER.
s . Plastic part: smooth and flat surface
WA 1.0k . ;
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc PN N
6.1.1 BEBA: (200~300) Ix 026-030 o _ = = =
Appearance . - 2eRHFRELSH. FiL . TRAEM Pass Pass
Lamp: (200~300) Ix Lo o4 -
IPE S - MU IR A5 K FR 5% R At P S B P
BMEER: (0.3~0.5) m ZF
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBIT 5095.2 Method 1a physical damage, etc.
HEEES (FEEPCBI) , BU&
KT, MEENEE.
r Mate connectors and measure the
- temperature rise of contact when the . 4 8 3 &
6.2.4 Terz;;;reatur maximum AC rated current is 026-030 A30°C Max. ERBWBRN TR Pass
passed(Welding PCB)
GBI/T 5095.3 Method 5a / EIA-364-
T0A
&M 25 R MESE
Result of test or range of numerical value
B fIUnit: k
B%No. of poles/Bift| 1 | No2 | No3 | No4 | No5 | No6 | No7 | Nos | Noo | Noto | Max | Min Avg
current
2tR: 3A 4.4 2.5 3.6 6.4 5.0 - - - - 6.4 25 10.4
8tk: 3A 14.3 17.9 17.8 16.1 16.1 - - - - 17.9 14.3 16.4
R4
Name of instrument | g
equipment — -

-

ZEIEEREIR
Multi-Range DC Power Supply

%13 7, JLo20 1
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RERS =.
Report No. 202207012 FigmS: CWBDZ-QR-QC-123
Fs KmE KMEGHFE HRRES HAREK SRR i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
= 1ERMRENTAEER. MBE.
Checking by eyes FE R ME R .
S \ Plastic part: smooth and flat surface
MA: 1.0 L . .
Evesight: > 1.0 without discolor, broken, crack, and
yesight: > 1. ) .
SR distortion, etc. a4 &
6.1.1 BEBA: (200~300) Ix 031-035 _
Appearance . - 2eRHEREXLSM. |t . TR Pass Pass
Lamp: (200~300) Ix o e -
EMESE, (0.3-0.5) m BOHURLIR 3 PR S R R S 0
NN o Metal part: bright and even surface
Zgﬁeéégf;oﬁ) t:] d 1 without rust, oxide, fog and obvious
i ethod 1a physical damage, etc.
EERIAR, T (85£2) CHES
R EG/NT, BEIBIERPHE
(1~2) 1BFIE SN TRt
iR Mated connectors exposed to the } Appearance: no damage. ey ~
6.3.1 Heat resistance |condition of (85+2)°C for 96hours, 031-035 FERMREEFE: 20mQ Max. HRYRATH A
recovery time (1~2) hours Contact resistance: 20mQ Max.
GBIT 5095.6 Method 11i / EIA-
364-17B
KN RS HIETEE
Result of test or range of numerical value
E’iE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fitn Fitn Fitn Fits Fitn
| 3R | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
AR
. Feiiifs Feiiifs Fiiifs Fiiifs Fiiifs
HHfE | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 7.1 6.6 6.4 - - - - - - - 7.1 6.4 6.7
Sample2| 6.0 6.0 6.8 - - - - - - - 6.8 6.0 6.3
RIEHT | Sample3| 5.8 6.3 6.4 - - - - - - - 6.4 5.8 6.2
FERRER PR Sample4| 6.5 6.0 6.2 - - - - - - - 6.5 6.0 6.2
Contact
resistance Sample5| 6.3 5.9 5.8 - - - - - - - 6.3 5.8 6.0
(1
Unit:mQ) Sample1| 6.2 6.0 6.1 - - - - - - - 6.2 6.0 6.1
Sample2| 6.3 6.3 6.4 - - - - - - - 6.4 6.3 6.3
RIS | Sample3| 7.3 71 6.9 - - - - - - - 7.3 6.9 7.1
Sample4| 6.9 6.6 6.5 - - - - - - - 6.9 6.5 6.7
Sample5| 6.5 6.3 6.7 - - - - - - - 6.7 6.3 6.5
R4
Name of instrument
equipment
SIRREAAEHE PPN
Temperature & Humidity Cycling Wt
Resistance Meter
Chamber
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RERS =.
Report No. 202207012 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
=e 1EERMRENTAEER. M.
Checking by eyes FERHIIE TR .
o \ Plastic part: smooth and flat surface
A 1.0k ) >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & A
6.1.1 BRER: (200~300) Ix 036-040 _
Appearance ) 2ERHRELEM. |k THE Pass Pass
Lamp: (200~300) Ix o e o
N . ~ BRI 45 K% B 95 R B 7% S R B
BMES: (0.3~0.5) m :
) Metal part: bright and even surface
zpBa/_c;_eség:;O;) tr: d 1 without rust, oxide, fog and obvious
: ethod 1a physical damage, etc.
EESREAR, T (-25¢2) CH=E
SHRESNE, BEBEEFKHE
(1~2) NEFRE SN Fedifs
KR Mated connectors exposed to the : Appearance: no damage. yEE; m ~
632 | Cold resistance |condition of (-25+2)C for 48hours, 036-040  lsgneapa. 20mQ Max. HEREBATR | &1
recovery time (1~2) hours Contact resistance: 20mQ Max.
GB/T 5095.6 Method 11j / EIA-
364-17B
s Rk BUESEE
Result of test or range of numerical value
Ilii Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A T th T th T th T th T th
B3HT | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fei5its
i/E | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 5.6 5.3 5.6 - - - - - - - 5.6 5.3 5.5
Sample2| 5.7 5.0 5.2 - - - - - - - 5.7 5.0 5.3
RIEET | Sample3| 5.5 55 5.3 - - - - - - - 5.5 5.3 5.4
FERbea R Sample4| 5.6 5.7 5.2 - - - - - - - 5.7 52 55
Contact
resistance Sample5| 6.1 5.0 6.1 - - - - - - - 6.1 5.0 5.7
(B
Unit:mQ) Sample1| 6.6 7.0 6.7 - - - - - - - 7.0 6.6 6.8
Sample2| 6.2 6.0 5.8 - - - - - - - 6.2 5.8 6.0
RIE/F | Sample3| 5.8 6.3 6.3 - - - - - - - 6.3 5.8 6.1
Sample4 | 6.2 6.2 6.6 - - - - - - - 6.6 6.2 6.3
Sample5| 6.4 6.0 6.4 - - - - - - - 6.4 6.0 6.3
BB BB
Name of instrument
equipment

SIRREHIRIETE
Temperature & Humidity Cycling
Chamber

ERt

Resistance Meter
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RERS: o=
Report No. 202207012 FigmS: CWBDZ-QR-QC-123
Fs &I B MR ERGE RS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1R REN T RER, MfE. AR
Checking by eyes ?;ﬂrﬂﬁﬁﬁﬂ’\lﬁﬁée
. N Plastic part: smooth and flat surface
A 1.0k ) >
L without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. a &
6.1.1 BBER: (200~300) Ix 041-045 e
Appearance ) - 2&BRHFRELEM. St TREAIN Pass Pass
Lamp: (200~300) Ix . - e
0 ) g WiR 7 R B e R AR SRR
BMES: (0.3~0.5) m -
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
mE (40+2) C,
HEIHEE (90~95) % SN FIRE
H B ATE)240/N6F, ERHRE Appearance: no damage.
(1~2) IIEIEHRE. HEfREER: 20mQ Max.
BEEHR Mated connectors exposed to the Contact resistance: 20mQ Max. .
-3. i . 041-045 ) zE T PN
6.3.3 Humidity condition of temperature (40+2)C, “EEEFE: 500 MQ Min. ARBIER T L
humidity (90~95)% for 240 hours, Insulation resistance: 500 MQ Min.
recovery time (1~2) hours ftEEE: 800 V Min.
GBIT 5095.6 Method 11c /EIA- Withstand voltage: 800 V Min.
364-31B
KNG RSBETEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA T th T th T th Tt Tt
e 3R | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
Xk
. Fei5its Fi5its Fei5its Feiiifs Feiiifn
A N
/E | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(B AIUNitMQ)
i 041-045 T th T th T th Tt Tt / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 5.8 5.9 6.0 - - - - - - - 6.0 5.8 5.9
Sample2| 5.9 6.0 6.0 - - - - - - - 6.0 5.9 6.0
RIEH] | Sample3| 6.0 6.2 6.3 - - - - - - - 6.3 6.0 6.2
JERLEBIE Sample4 | 5.8 6.0 5.9 - - - - - - - 6.0 5.8 5.9
Contact
resistance Sample5| 6.2 6.1 6.3 - - - - - - - 6.3 6.1 6.2
(B
UnitmQ) Sample1| 6.3 5.8 5.8 - - - - - - - 6.3 5.8 6.0
Sample2| 6.2 5.9 6.3 - - - - - - - 6.3 5.9 6.1
RIEf5 | Sample3| 6.8 6.3 6.3 - - - - - - - 6.8 6.3 6.5
Sample4 | 6.2 6.3 6.3 - - - - - - - 6.3 6.2 6.3
Sample5| 6.2 7.3 6.3 - - - - - - - 7.3 6.2 6.6
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NERE B
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E L
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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RERS: =
Report No. 202207012 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERHRENTREER. MBE
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appe o |HER: (200-300) Ix 046-050  |2&BHFBEIHM. L . T ol i
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BIREHERDABANS. KEREFEP,
RTINS BERIRE:
a) 7£(-55+2) CRYIEIR &4 T E0.5/)
Bt ;
b) 7£(85+2) CHYIEIR &4 R g E0.5/
B
Ma)Zlb)g—MEIR, FHAIREFEHATE SN FeiRAs
RIRATFE44h, HE(T25MERR e Appearance: no damage.
B B (1~2) IBIEHE FERLERFE: 20mQ Max.
s N : .
Mated connectors shall be tested under Contact resistance: 20mQ Max. 5
T t - K ¥t T o
6.3.4 er:pce”rna Ure lthe following conditions 046-050 #EeERE: 500 MQ Min. HRYRA TR A
yeling Temperature °C Duration Insulation resistance: 500 MQ Min.
1 -55+2 0.5h fifEE: 800 V Min.
2 Room Temp. 5 minutes Max Withstand voltage: 800 V Min.
3 +85+2 0.5h
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall
be tested, recovery time (1~2) hours
GBI/T 5095.6 method 11d / EIA-364-
32C
KNSRI BEEE
Result of test or range of numerical value
IItB:arEn Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Finifs Finifs T 15t Finifs Finifs
1 _
i{3AT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Feiiifs Fiiifn Fei5its Fiiifn Fiiifn
A X
ii/E | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
faizra il
Insulation resistance | 046-050 >500 >500 >500 >500 >500 / / /
(B{HIUNitMQ)
il 046.050 A5 A5 Tt A5 A5 ; ) )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1 7.4 7.0 7.2 - - - - - - - 74 7.0 7.2
Sample2 6.7 6.0 6.3 - - - - - - - 6.7 6.0 6.3
RIEHT | Sample3 6.8 6.6 7.2 - - - - - - - 7.2 6.6 6.9
FERbea e Sample4 7.3 7.3 6.8 - - - - - - - 7.3 6.8 7.1
Contact
resistance Sample5 6.9 6.9 7.0 - - - - - - - 7.0 6.9 6.9
(L
Unit:mQ) Sample1 6.9 6.7 7.1 - - - - - - - 71 6.7 6.9
Sample2 6.8 6.4 6.4 - - - - - - - 6.8 6.4 6.5
RIS | Sample3 7.2 7.1 7.3 - - - - - - - 7.3 71 7.2
Sample4 7.8 7.1 7.1 - - - - - - - 7.8 71 7.3
Sample5 7.2 7.2 7.1 - - - - - - - 7.2 71 7.2
%18 7T, 3L 20 W
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BRI E B
Name of instrument
equipment

BE-EE-REGRAIFEIARE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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RERS: a.
Report No. 202207012 FI®RS: CWBDZ-QR-QC-123
Fs KNI E MR ERGE HRRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
’ 1R RER AR RER. LI
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Am%éme BBER: (200~300) Ix 051-055 2&BHRELEM. S XA £$ é%
Lamp: (200~300) Ix RIS K FR % R B e S BRI
BiuiEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RMRBEREE TR, KA .
oy i SMI: TSR SRR B LIRS
= /J(0% o( ingﬁtt)m%ﬂﬁ(fWIﬁl@; T ™ z 1
o BF TRELS T 4 s BRI EF R TEF B,
7E(35£2) CIRE T HEEF (L48/0 AT, G R T 4 VS B B
ERRMNARIEKEREEREIRY. fw** @, ) v oS RERE
HE ERBRBXHETRE (1-2) I Apl;:a:ance' no damage (no &
ms5 ° ~ . 4 3 m< [=]
6.3.5 Salt spray 48 hours spray, at temp (35¢2) C, NaCl 051-055 erosion on material exposed. and HERBBA TR Pass
mist concentration (5+1)%. After test . ) ) )
. . plating material, slight erosion on
wash parts and put it into room ambient . -
the cutting surface is acceptable)
for (1~2) hours MM 20mQ Ma
GBIT 5095.6 Method 11f /EIA-364- s . X
268 Contact resistance: 20mQ Max.
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifn Fi5ifhn Fiif5m Fei5ifhn Fi5ifn
SR ARy | 051-055 No damage. No damage. No damage. No damage. No damage. / ! /
Appearance| Fiits Fiits F ARt F it F it
R/ | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 6.0 6.7 7.0 - - - - - - - 7.0 6.0 6.6
Sample2 6.7 6.9 6.6 - - - - - - - 6.9 6.6 6.7
RIEHT | Sample3 6.9 6.8 6.7 - - - - - - - 6.9 6.7 6.8
FEAmER PR Sample4 71 6.9 6.8 - - - - - - - 71 6.8 6.9
Contact
resistance Sample5 6.9 6.9 7.0 - - - - - - - 7.0 6.9 6.9
(B
Unit:mQ) Sample1 6.5 7.2 7.8 - - - - - - - 7.8 6.5 7.2
Sample2 6.6 6.8 6.6 - - - - - - - 6.8 6.6 6.7
RIEF | Sample3 8.7 6.2 6.9 - - - - - - - 8.7 6.2 7.3
Sample4 6.5 5.8 6.2 - - - - - - - 6.5 5.8 6.2
Sample5 6.5 6.3 6.3 - - - - - - - 6.5 6.3 6.4
LERE B
Name of instrument
equipment

BT
Salt spray Chamber

Resi

WER I

stance Meter
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